

Report No.: 244441673a 001 Page 1 of 5

Client: BELEDUC LERNSPIELWAREN GMBH

Contact Information: Heinrich-Heine-Weg 2 09526 Olbernhau / Germany

Test item(s): Toy

**Identification/
Model No(s):** Refer to detail list

Sample obtaining method: Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample Receiving date: 2022-08-05

Testing Period: 2022-08-05 to 2022-08-26

Place of testing: Chemical laboratory Shanghai

Test Specification: **Test result:**

1. ASTM F963-17 Sect. 4.3.5.1 and CPSIA Sect. 101: Total lead content in paint and coating materials PASS

Other information:

Country of Origin: China
Sales Destination: Global
#The photo(s) was/were provided by client.

For and on behalf of
TÜV Rheinland (Shanghai) Co., Ltd.



2022-08-26

Date

Neo Yang / Project Manager

Name/Position

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.
This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.
"Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

Test Report No.: 244441673a 001

Page 2 of 5

Beleduc Code	Hape item No	EN Item Name	CN Item Name
60200	B60200	Scooter stand, Big	停车架
60201	B60201	Scooter Hanger	壁挂车钩
68030	B68030	Boot Hanger, Silver	挂鞋架 银色
68042	B68042	Transport Cage, Small	小号带轮运输框
68120	B68120	Square Art Drying Shelf	晾衣架, 25层, 灰



Test Report No.: 244441673a 001

Page 3 of 5

Material List:

Item: Refer to detail list

Material No.	Material	Color	Location
M001	Coating	Silver	Scooter stand, Big
M002	Coating	Silver	Scooter Hanger
M003	Coating	Silver	Boot Hanger, Silver
M004	Coating	Orange	Transport Cage, Small
M005	Coating	Silver	Square Art Drying Shelf



Test Report No.: 244441673a 001

Page 4 of 5

1.ASTM F963-17 Sect. 4.3.5.1 and CPSIA Sect. 101: Total lead content in paint and coating materials

Test method: CPSC-CH-E1003-09.1 (Microwave method)

Test result:

Test No.	Material No.	Test Parameter	Unit	RL	Regulatory Requirement	Test Result
T001	M001 + M002 + M003	Lead Content	ppm	10	90	< RL
T002	M004 + M005	Lead Content	ppm	10	90	< RL

 Abbreviation: < = less than
 RL = Reporting Limit
 ppm = parts per million


Sample Photos



#



B68030

- END -



